CHRONIC PAIN TREATMENT IS CHANGING

Improving the Way Opioids are Prescribed
for Safer Chronic Pain Treatment

National epidemic

The use of opioid medication is a national
epidemic, according to the Centers for Disease
Control (CDC).

The federal government is working to reduce the
number of people who depend on opioids.

To keep our patients safe:
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Chronic Pain Assessment Flow Process for MOA Staff
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Day of visit, give front desk the forms.
Front staff give patient the pain questionnaire upon arrival , ask
them to complete it, and ask them to wait to void until visit for

.

Get urine specimen prior to visit if due
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Room patient, confirms questionnaire is complete, queue orders for UDS and
for 3, 4 week refills for chronic medications, review med agreement with
patient; enter results of questionnaire into flow sheet, start visit note.
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Provider reviews record, flowsheet and questionnaire,
past UDS results, ORDMP results prior to entry.

Provider does history and physical, makes treatment plan with patient, edits and
signs orders, reviews understanding of med agreement and co-signs.
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Reschedule patient for 12 weeks (4 weeks if high risk). Give
copy of med agreement to patient.
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agreement to scan to chart.

Provider documents visit. Send patient questionnaire and med




PeaceHealth

What is a narcotic pain medicine
agreement?

Your provider has prescribed a controlled narcotic
medicine for you to reduce your pain and help you to
function better. The Misuse of Drugs law has a list of
medicines that are 'controlled' in order to keep people
from being harmed by them. These medicines can
have serious or fatal side effects. A narcotic pain
medicine agreement is used when you are put on a
controlled narcotic medicine to help keep you safe.

What are the risks of using narcotic
medicines?

The risks of narcotic medicines can be divided into
five categories:

1. Life threatening:
- Sleepiness and confusion
- Poor decision-making
- Accidents
- Breathing problems (which can lead to death)

- Alcohol and some other drugs can increase
your risk if taken with narcotic medicines

- The risk of opioids increase dramatically with
doses of hydrocodone above 50 mg/day,
oxycodone above 33 mg/day, fentanyl above
21 mg/day, morphine above 50 mg/day and
methadone above 14 mg/day.

2. Serious:
- Constipation
- Nausea and Vomiting
- Trouble urinating
- Loss of sexual function
- Irregular periods
- ltching and Rashes
- Allergic reaction

3. Physical Dependence: If you stop your medicine
suddenly, you may go through 'withdrawal'.
Babies born to moms who have a physical
dependence on a narcotic medicine may also
have these symptoms. Here are the possible
withdrawal symptoms:

- Nausea and vomiting

- Cramps and diarrhea
- Sweating

- Runny nose

- Body pain

- Pounding heart

- Goose flesh

Narcotic Pain Medicine Agreement
(Patient Information)

4. Addiction: A psychological need for the medicine
for how it makes you feel. Your risk of addiction
increases if you have a history of alcoholism,
smoking or drug abuse. A family history of the
above also increases your risk. Some mental
illnesses also increase your risk.

5. Tolerance: Ongoing use of these
medicines can cause nerve changes in
the brain that makes the medicine less
effective and makes all pain seem more
severe.

Is there anything else | can do to help
with my pain?

Yes! We want you to be able to do the things that are
important to you in your daily life. There are many
things you can do to help with your pain. Your
treatment may include diet, exercise, and life
changes. It may also include physical therapy, other
treatments, specialists, counseling or other types of
medicines. These things are just as important to help
your pain as your medicine.

What will | have to do while on this
agreement?

There are some things that you will need to agree to
before your provider can give you your medicine. This
is to keep you safe while taking your medicine. See
the next page for the agreement.
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